
Phosphorus Rule: Report to the 
Legislature 
As required by Minnesota Session  
Law 2006, Chapter 251 Section 16(b) 
 
 
 
 
 
 
 



 

Phosphorus  Rule:  Report  to the Legis lature Minnesota Pol lution Control  Agency 
February 2007 

i  

Minnesota Pollution Control Agency  

Environmental Analysis and Outcomes Division 

520 Lafayette Rd. N.  

Saint Paul, MN 55155-4194 

www.pca.state.mn.us 

651-296-6300 

800-657-3864 

TTY 651-282-5332 

 

 

 

 

 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 lrp-gen-5sy-07 



 

Phosphorus  Rule:  Report  to the Legis lature Minnesota Pol lution Control  Agency 
February 2007 

i i  

Table of Contents 
 
Table of Contents............................................................................................................................ ii 
[...]
assumed benefits; to do so would be extremely difficult and time consuming, if not impossible in 
our opinion.  The expected nutrient reductions will more directly benefit rivers and streams.  
Essentially all the discharges affected by this proposal are to rivers and streams, but downstream 
lakes and reservoirs will benefit as well.  Discharges directly to lakes or discharges that 
measurably affect a downstream lake will be covered by the existing P Rule (Minn. R. 
7053.0255, subp. 3, item A, subitem 1) and by the proposed eutrophication standards for lakes.  
 
The study of the negative impacts anthropogenic sources of excess nutrients have on riverine 
systems is relatively new, compared to the long history and extensive literature on the 
eutrophication of lakes.  One such study is: “Economic value of aesthetic amenities of rivers” 
(Exhibit PL-6, also see Exhibit EU-48, page 21).  Important work by Agency staff in this area 
have been reported in Exhibits PL-7 and PL-8.  Other states in EPA Region 5 (e.g. Michigan, 
Ohio and Indiana), and elsewhere around the country, are beginning to document the impact 
nutrients have on rivers and streams as they assemble data for the promulgation of numeric 
nutrient standards.  These data show that, in general, as nutrients increase in streams and rivers 
the quality of the aquatic community declines.  Negative impacts have been demonstrated in fish, 
invertebrate, and plant communities.  Some of these states plan to adopt numeric standards for 
rivers and streams at the same time or before they adopt standards for lakes.  The Agency plans 
to adopt nutrient standards for rivers and streams in a future triennial review. 
 

D. POTENTIAL COSTS TO MUNICIPALITIES ATTRIBUTED TO 
EXTENDING THE TP LIMIT [XI. TP limit, economics] 
 
1.  TP Limits Under the Phosphorus Strategy as Model for Future [XI.D. TP limit, 

economics] 
 
The Agency is using the five-year record of establishing TP limits under the Phosphorus Strategy 
(Strategy) to estimate future costs to facilities expected to be impacted by the proposed extension 
of the TP limit.  The role the Strategy has played in establishing TP limits in POTW and 



 

Phosphorus  Rule:  Report  to the Legis lature Minnesota Pol lution Control  Agency 
February 2007 

92 

industrial NPDES permits is described in Section IX.C.  The Agency believes that this record, 
spanning from March 2000 to September 2005, provides a reasonably accurate model to estimate 
the number of discharges expected to be impacted over the next five years.  The Agency has not 
explicitly tried to project costs beyond the first five years for the proposed rule change but has 
for this report (see last section).  It is probably reasonable to assume that costs to municipalities 
that build new or expand (and discharge more than 1,800 pounds of TP per year) in the second 
five-year time frame will incur treatment costs comparable to costs projected for the first five 
years (with adjustments for inflation).  It seems likely, however, that overall costs should decline 
over the long term, because of the declining number of facilities that do not already have a TP 
limit based on this or some other requirement. 
 
The municipal (POTW) and industrial permittees that have gotten limits from 2000 - 2005 are 
shown in Exhibits PL-10 and PL-11, respectively.   The Agency determined that 34 POTWs with 
average wet weather design flows (AWWDF) of 0.2 mgd or larger got TP limits based on 
implementation of the Strategy.  An additional nine POTWs with AWWDF smaller than 0.2 
mgd, shown in the shaded part of Exhibit PL-10, also got limits during this five-year period.  Not 
listed in Exhibit PL-10 are about 10 POTWs that got TP limits over the last five years based on 
the current requirements in Minn. R. 7050.0211, subp.1a, because they discharge to or affect a 
downstream lake.   
 
2.  Methods Used to Estimate Costs [XI.D. TP limit, economics] 
 
Listed below are the assumptions and approaches used by the Agency to estimate future costs to 
POTWs due to the extension of the TP limit. 
 

1. The history of giving TP limits during the five year period the Strategy has been in place 
is a reasonable time frame from which to projects future costs.  Also, five years is the life 
of NPDES permits. 

2.  Facilities that got limits for the reasons listed in Exhibit PL-10 as “P strategy”, 
“Volunteered for limit”, or “Negotiated” are attributed to the Strategy.  It is assumed that 
these facilities would have gotten a limit also if the proposed extension of the TP limit to 
new and expanding facilities had been in place since March 2000. 

3. Facilities with AWWDF of 0.2 mgd or larger are assumed to be large enough to exceed 
the de minimis TP loading of 1,800 pounds per year.  This assumes an effluent TP 
concentration of about 3 mg/L (3 mg/L X 0.2 mgd X 8.337 [conversion to pounds] X 365 
days = 1826 pounds per year). 

4. Essentially the same number of POTWs (34) will get TP limits in the next five years that 



 

Phosphorus  Rule:  Report  to the Legis lature Minnesota Pol lution Control  Agency 
February 2007 

93 

got limits from March 2000 to September 2005.  The Agency does not have any solid 
basis to project that either more or fewer facilities will be impacted in the next five years. 

5. TP treatment costs are estimated for seven size categories of POTWs based on AWWDFs 
(see Table II-25).  Estimates were not made for the > 100 mgd category because no new 
or expanded plants this large are expected in the next five years. 

6. No POTW in the 5-10 mgd size category got a limit in the previous five years.  The 
Agency is assuming that one facility in this relatively large size group will be impacted 
by the proposal in the next five years.  This brings the total number of POTWs projected 
to be impacted to 35. 

7. Estimated capital costs are the costs attributed to the portion of the treatment facility 
directly related to the removal of phosphorus; they are total costs, not amortized costs. 

8. Estimated costs have been updated to February 2005 dollars where appropriate.   
9. The Agency is aware that the cost of some materials and construction costs in general 

have increased in 2006, which might make the estimated “high” costs more plausible.  
However, the Agency still believes the “average” costs are the best estimates of expected 
costs over the next five years. 

 
Agency wastewater treatment plant design and NPDES permit review engineers estimated the 
costs attributable to phosphorus removal for POTWs.  The Agency’s analysis of potential costs 
to municipalities is described in Exhibit PL-3.  The discussion in the next six sections is taken 
from this Exhibit.  Total capital construction costs and annual operational and maintenance 
(O&M) costs attributed to TP removal have been estimated.  Any extra costs associated with 
the handling and disposal of sludge due to use of chemical is included in the cost estimates.   
 
Costs are estimated for three different removal technologies: 1) chemical addition (including 
stabilization ponds), 2) Bio-P with chemical addition for polishing, and 3) Bio-P alone.  
Projected costs for the three treatment options are the complete costs of phosphorus removal for 
each option alone.  For example, the costs for chemical addition alone are not added to the costs 
for Bio-P with chemical back-up to arrive at the total costs for the latter option.  All cost 
estimates are based on meeting a monthly average effluent limit of 1 mg/L total phosphorus 
(TP). 
 
Cost estimates are based on:  
 

1. Previous work and cost estimates for TP removal completed by Agency staff;  
2. Research in the published literature on the subject of estimating costs for wastewater 

treatment projects, particularly for TP removal;  



 

Phosphorus  Rule:  Report  to the Legis lature Minnesota Pol lution Control  Agency 
February 2007 

94 

3. TP removal project cost estimates provided by consulting engineers based on their 
experience in Minnesota;  

4. A report prepared by Hydroqual, Inc. for MESERB on wastewater phosphorus control 
(Exhibit PL-4); and 

5. Information from a survey, conducted by the League of Minnesota Cities and the 
Agency, of Minnesota wastewater treatment facilities that have completed construction of 
phosphorus removal projects, or have prepared estimates contemplating future 
phosphorus removal related construction projects at their facilities, (Exhibit PL-5). 

 
3. Chemical Addition [XI.D. TP limit, economics] 
 
The most common phosphorus removal technique currently practiced by mechanical wastewater 
treatment facilities in Minnesota is chemical addition; i.e., coagulation and precipitation with 
salts of aluminum or iron.  Alum (aluminum sulfate), or ferric chloride (including possible 
addition of a polymer) is typically fed into the wastewater flow path prior to or at entry points 
into primary or secondary clarifiers to provide for mixing, coagulation, and then settling of the 
phosphorus into the sludge blanket in the clarifiers.  The phosphorus is then removed from the 
clarifiers with the waste sludge (solids), which is usually applied to tillable farmland. 
 
Several internal and external references were reviewed to determine the best method to arrive at 
the cost estimates for chemical removal of phosphorus.22  Chemical treatment cost estimates 
using alum include costs for a chemical feed system with a 15 day storage supply, incremental 
costs of clarifier improvements, and sludge treatment and handling to accommodate the 
increased sludge volume above the amount normally generated when using chemical phosphorus 
removal.    
 
The Agency was able to make high and low cost estimates for the seven size categories, as 
shown in Tables II-25 and II-26 (Table A in Exhibit PL-3).  The Agency believes making high, 
low and average cost estimates is a reasonable way to bracket the range in possible costs.  Costs 

                                                 
22 1. Memo from Bill Priebe. Preliminary cost estimates for phosphorus removal. November 18, 1992. 
 2. Spreadsheet from Bruce Henningsgaard . Rough cost estimates for phosphorus removal. January 17, 2002. 

3. MPCA Staff document. Research document for the Clean Water Legacy Act.  September 2, 2004, updated on 
February 17, 2005. 

 4. EPA.  The cost digest: cost summaries of selected environmental control technologies.  

 5. Information from Water Environment Federation  

 6. Information from state of Wisconsin 



 

Phosphorus  Rule:  Report  to the Legis lature Minnesota Pol lution Control  Agency 
February 2007 

95 

are often very site-specific.  Even facilities that have similar design flows may not have the same 
costs associated with chemical phosphorus removal processes and sludge handling.  The average 
cost estimate is the average of the high and low estimates for each category.  The Agency 
believes that overall, the average costs represent the most likely or reasonable estimates of 
future costs.  The low costs may under estimate and the high costs may over estimate true costs. 
 
A summary of total capital costs and annual O&M costs for chemical addition (using alum) are 
shown in Tables II-25 and II-26, respectively.  The low capital cost estimates are for alum 
dosages based on influent TP concentrations of approximately 5 to 9 mg/L, which is a typical 
range for Minnesota POTWs.23  The high capital cost estimates are for alum dosages based on 
high influent TP concentrations of 13 to 17 mg/L.   
 
Table B in Exhibit PL-3 shows estimated costs for TP removal for a number of specific facilities 
in Minnesota using ferric chloride, based on February 2005 dollars.  The ferric chloride costs 
were compared to cost estimates completed by the state of Wisconsin to support revisions to 
their water quality rules (Table C in Exhibit PL-3).  A comparison of capital cost estimates in 
Table A to those in Table B (Exhibit PL-3) indicates that the total capital cost estimates for ferric 
chloride generally fall into the lower part of the total capital cost ranges for alum.  Annual O&M 
costs for ferric chloride also appear to fall in the lower range of the O&M cost estimates for 
alum. 

                                                 
23 A recent Agency analysis of permittee discharge monitoring report data showed a mean influent TP of 6.4 mg/L 
for 166 POTWs. 



 

Phosphorus  Rule:  Report  to the Legis lature Minnesota Pol lution Control  Agency 
February 2007 

96 

 

Table II-25.  Total Capital Costs for TP Removal – Estimated High, Low, and Average Capital 
Costs for Alum Addition for Seven Size Categories of Municipal Wastewater Treatment Plants, 
Projected Over the Next Five Years. 

Estimated Total Capital Costs for Alum Addition 
Cost Per Plant 
$ in millions 

Total Cost Over 5 Years 
$ in millions 

Plant Size 
AWWDF 

Mgd 

No. of N/E 
Projected 

Over Next 5 
Years Low Avg. High Low Avg. High 

0.2-0.5 6 0.20 0.46 0.71 1.2 2.76 4.26 

0.5-1.0 13 0.30 0.65 1.0 3.9 8.45 13.0 

1.0-5.0 11 0.40 0.93 1.45 4.4 10.23 15.95 

5-10 1 1.05 4.53 8.0 1.05 4.53 8.0 

10-20 1 1.2 6.10 11.0 1.2 6.1 11.0 

20-40 2 5.0 8.0 12.0 10.0 17.0 24 

40-100 1 10.0 12.5 15.0 10.0 12.5 15 

> 100 0 na na na na na na 

        

Total 35    $31.75 $61.57 $91.21 

N/E = New or expanded; na means not applicable or not available. 



 

Phosphorus  Rule:  Report  to the Legis lature Minnesota Pol lution Control  Agency 
February 2007 

97 

 

Table II-26.  Operation and Maintenance Costs for TP Removal – Summary of Estimated High, 
Average, and Low O&M Costs for Alum Addition for Seven Size Categories of Municipal 
Wastewater Treatment Plants, Projected Over the Next Five Years. 

Estimated Total Annual O&M Costs for Alum Addition 
Cost Per Plant 
$ in millions 

Total Cost Over 5 Years 
$ in millions 

Plant Size 
AWWDF 

Mgd 

No. of N/E 
Projected 

Over Next 5 
Years Low Avg. High Low Avg. High 

0.2-0.5 6 0.04 0.08 0.12 0.24 0.48 0.72 

0.5-1.0 13 0.05 0.13 0.20 0.65 1.63 2.60 

1.0-5.0 11 0.08 0.49 0.90 0.88 5.39 9.90 

5-10 1 0.35 0.72 1.08 0.35 0.72 1.08 

10-20 1 0.7 2.1 3.50 0.7 2.1 3.50 

20-40 2 1.08 4.0 7.0 2.16 8.1 14.0 

40-100 1 2.60 6.8 11.0 2.60 6.8 11.0 

> 100 0 na na na na na na 

        

Total 35    $7.58 $25.22 $42.8 

N/E = New or expanded; na means not applicable or not available. 
 
 
4. Verification of Estimated Costs for Chemical Addition [XI.D. TP limit, economics] 
 
The Agency sought to verify or “crosscheck” the cost estimates shown in Tables II-25 and II-26 
by comparing them to estimates from references other than those identified in footnote 22, and 
information from a small number of actual costs for phosphorus removal projects completed in 
Minnesota.  Agency cost figures were also crosschecked with cost information from: 
 
• A study of 17 facilities in Minnesota by Hydroqual (Exhibit PL-4).  This work provides 

useful cost estimates for possible chemical and biological phosphorus removal enhancements 
for these facilities, but it does not include costs for sludge handling.  Thus, its value as a 
“crosscheck” is limited.   

• Information from a consulting engineering firm in the Twin Cities (Bonestroo), and  
• A joint League of Minnesota Cities/Agency (LMC/Agency) Bio-P cost survey (Exhibit PL-

5).   
 



 

Phosphorus  Rule:  Report  to the Legis lature Minnesota Pol lution Control  Agency 
February 2007 

98 

Details about how the capital cost information from the Bonestroo and the LCMR/Agency 
survey are provided in Exhibit PL-3 under “Chemical Capital Cost Analysis”.  The crosschecks 
in general are very helpful in determining if the Agency’s estimated ranges are reasonable, and to 
narrow the range of the cost estimates.  Also, it helps the Agency characterize the cost ranges as 
high, low or average. 
 
5. Cost Information for Stabilization Ponds [XI.D. TP limit, economics] 
 
[...]
Industry Flow 
MGD 

Influent
TP mg/L
(range) 

Capital 
Cost $ 

millions 

Annualized 
Capital Cost 
$ millions 

Annual 
O and M 

$ 
millions 

Total 
Annual 
Cost $ 

millions 
New 

Ethanol Plant 
0.25 

2.4 
(low) 

0.92 0.094 0.08 0.174 

Expansion Ethanol 
Plant 0.278 2.38 0.92  0.094 0.08 0.174 

Dairy Processing 
 

seasonal 
pond 

discharge 
3.53 0.08 0.008 0.035 0.043 

Rendering Plant 

 

Seasonal 
pond 

discharge 
8.25 0.15 0.015 0.08 0.095 

Poultry Processing 
Plant 

1.10 6.98 0.90 0.092 0.125 0.217 

Corn Wet Milling 
Plant 1.50 11.65 

0.70 to 
1.3 

0.132 
0.20 to 

0.28 
0.412 

Pulp and Paper 
Plant 11.62 2.625 0 0 0 0 

Petroleum Refining 4.25 0.73 0 0 0 0 
 

Total (all plants) 
  4.27 0.435 0.68 1.115  

 
 
Ethanol.  Estimates for the new ethanol plant are based on a hypothetical plant with a production 
level of 50 million gallons ethanol per year or more, discharging reverse osmosis and cooling 
tower blowdown wastewaters at a continuous rate of about 0.25 mgd, with an anticipated TP 
generated per year at 1,800 lbs.  The TP removal is anticipated to occur through a chemical 
addition treatment system added to the end of the treatment process already in place (chemical 
storage, chemical feeding equipment and pumps, rapid mixing, coagulation and flocculation, and 
clarification).  The estimated total capital cost of this system is estimated to be $920,000 with 
annual O&M costs of $80,000. 



 

Phosphorus  Rule:  Report  to the Legis lature Minnesota Pol lution Control  Agency 
February 2007 

109 

 
Estimates for an expanding ethanol plant are based on a plant assumed to expand from a 
production rate of about 45 million gallons to about 57 million gallons of ethanol per year.   
Flow is continuous and is estimated to increase from an average of 0.2 mgd to an expanded flow 
rate of 0.3 mgd.  TP generated annually and discharged would be projected to increase from a 
current level of about 1,460 lbs per year to 2,190 lbs per year, at an effluent concentration of 2.4 
mg/L.  As for the new ethanol plant, TP removal is anticipated to occur post process wastewater 
treatment through chemical addition (chemical storage, chemical feeding equipment and pumps, 
rapid mixing, coagulation and flocculation, and clarification).  The estimated total capital cost of 
this system is estimated to be $920,000 with annual O&M costs of $80,000. 
 
Dairy Processing.  Estimates for the dairy processing plant are based on a 20 percent hypothetical 
expansion of a milk processing rate of about 1.25 million pounds per day into natural and aseptic 
cheese and whey products.  Current TP discharged is about 3,100 lbs/year, average TP 
concentration of effluent discharged is 3.5 mg/L, with a discharge flow average of 2.2 mgd based 
on a total discharge of about 90 million gallons per year.  Wastewater treatment at the plant 
consists of the screening, dissolved air flotation, holding tank, two trickling filter towers, a 2.5 
million gallon oxidation ditch, final clarification, and a two-cell stabilization pond system 
consisting of a 19-acre primary cell and a 15-acre secondary cell.  Treated effluent is stored in 
the stabilization ponds and is discharged seasonally (spring and fall, totaling 52 days in 2005). 
 
Based on a 20 percent expansion of the dairy processing production rate, a proportional increase 
in flow and TP mass load was used to estimate costs.  Effluent TP concentration (untreated) 
remains the same.  Because of the seasonal discharge, TP removal would be anticipated to be 
achieved most cost effectively through chemical addition at the existing final stabilization pond 
(chemical addition to pond method), with chemical addition used seasonally.  A capital cost of 
$80,000 is based on boat application and chemical feed equipment for seasonal treatment only.  
An annual O&M cost of about $30,000 is based on alum treatment cost of $8.00 per pound 
phosphorus.  
 
Rendering Plant.  The rendering plant example is based on a theoretical 20 percent expansion of 
a rendering plant.  The principal activity at the rendering plant is the rendering, feather 
processing, hide curing, and pet food processing from animal meat by-products.  The facility 
currently processes approximately 300,000 tons of raw materials (meat by-products) each year.  
Currently the TP mass discharged is about 8100 lbs., the total discharge flow was about 136 
million gallons, and the average TP concentration in the discharge was 8 mg/L.  Based on a 20 
percent expansion of the plant production rate, a proportional increase of 20 percent flow and TP 



 

Phosphorus  Rule:  Report  to the Legis lature Minnesota Pol lution Control  Agency 
February 2007 

110 

mass load generated was used to estimate costs.  TP concentration (untreated) remains the same.  
Wastewater from the rendering plant is treated at a series of wastewater treatment ponds including 
an anaerobic pond, four aerobic ponds, two aerated holding ponds and a final polishing pond.  The 
discharge occurred intermittently for 95 days via the final polishing pond throughout the year 
(intermittently for eight months in 2005).   
 
It is possible that chemical precipitation for TP removal could be accomplished in this system by 
pond treatment application at the final polishing pond, discharging on an intermittent basis.  It 
would be more efficient to adjust operations such that only periodic additions of chemical to the 
final polishing pond are made, by extending the periods of time for discharge.  The capital cost for 
pond application method for chemical precipitation is estimated at about $150,000 with annual 
O&M at about $80,000 based on a cost of about $8.00 per pound phosphorus treated. 
 
Poultry Processing.  The poultry processing plant example is based on a theoretical 20 percent 
expansion of a poultry processing plant.  The plant processes chickens at an average rate of 
170,000 birds per day, five days per week.  The plant packages whole, cut-up, chill pack, 
marinated, and de-boned chicken, and stores these products in coolers until shipped, either fresh 
or frozen.  It is assumed that the plant currently discharges 19,375 lbs. of TP per year at a total 
annual flow of 332 million gallons, and an average TP concentration in the discharge of 7.0 
mg/L.  Based on a 20 percent expansion of the plant production rate, a proportional increase of 
20 percent flow and TP mass load generated was used to estimate costs.  TP concentration 
(untreated) remains the same.  Wastewater treatment at the plant consists of screening, grit 
removal, final screening, dissolved air flotation, equalization, activated sludge, final clarification, 
tertiary filtration (for recycle of treated effluent for process waster makeup), and UV 
disinfection.  The effluent is discharged continuously.  The TP removal technology would likely 
occur by chemical addition treatment utilizing the existing final clarifiers with modifications 
(adding chemical storage and feeding systems, and rapid mixing for the alum and/or ferric 
chloride feed).  Additional sludge handling capacity could be required.  The estimated capital 
cost for the modifications required to the wastewater treatment system are $900,000 (includes 
additional sludge handling) with annual O&M at $125,000. 
 
Corn Wet Milling.  The corn wet milling plant example is based on a theoretical 20 percent 
expansion of a corn wet milling plant.  The existing corn wet milling plant is assumed to have a 
production capacity of about 180,000 bushels of corn per day and processes corn into corn syrup, 
fructose, gluten, fiber feed, and ethanol.  It is assumed that the plant currently discharges 42,000 
lbs. of TP per year at a total annual flow of 420 million gallons (~ 1.15 mgd), and an average TP 
concentration in the discharge of 12 mg/L.  Based on a 20 percent expansion of the plant 



 

Phosphorus  Rule:  Report  to the Legis lature Minnesota Pol lution Control  Agency 
February 2007 

111 

production rate, a proportional increase of 20 percent flow and TP mass load generated was used 
to estimate costs.  TP concentration  (untreated) remains the same.  Wastewater treatment at the 
plant consists of equalization, anaerobic fluidized bed reactor, sequential batch reactors (aerobic 
system), effluent equalization, polymer feed, sand filtration, and effluent aeration.  The TP 
removal technology would likely occur by chemical addition treatment utilizing the existing 
treatment system with chemical addition prior to sand filtration.  Modifications would be 
required including addition of chemical storage and handling systems, rapid mixing for the alum 
and/or ferric chloride feed).  Additional sand filtration capacity could be required.  The estimated 
capital cost for the modifications required to the wastewater treatment system are $700,000 with 
annual O&M at $200,000.  If additional sand filtration capacity is needed due to TP treatment the 
additional capital cost to add a pressurized sand filter is estimated at about $600,000 with an 
additional annual O&M cost of about $80,000. 
 
Pulp and Paper.  The pulp and paper example is based on a theoretical 20 percent expansion of a 
pulp and paper mill.  The hypothetical paper mill manufactures uncoated and coated publication 
grade (magazine) paper using groundwood pulp via thermo-mechanical process, purchased 
bleached kraft pulp, and other raw materials.  The mill produces 240 tons/day of supercalendered 
printing paper, 480 tons/day of coated magazine grade paper, and 360 tons/day of thermo-
mechanical pulp.  It is assumed that the plant currently discharges 76,000 lbs. of TP per year at a 
total annual flow of 3,500 million gallons (~ 9.6 mgd), and an average TP concentration in the 
discharge of 2.6 mg/L.  Based on a 20 percent expansion of the plant production rate, a 
proportional increase of 20 percent flow and TP mass load generated was used to estimate costs.  
The untreated TP concentration remains the same.  Wastewater treatment at the mill consists of 
cyclone degritting, polymer feed, primary clarification, nutrient feed system, activated sludge, 
final clarification, activated sludge reaeration, and sludge processing equipment.   
 
Under normal conditions pulp and paper mill influent wastewater is nutrient deficient and 
phosphorus and nitrogen must be added to provide for efficient biological wastewater treatment.  
In most cases the chemical addition is managed such that only the required mass of phosphorus 
and nitrogen are added, and the effluent TP is usually well below 1.0 mg/L.  For example, a pulp 
and paper mill in Minnesota achieves an average effluent TP of 0.40 mg/L by managing the 
nutrient feed ratios properly.  For this mill the expectation is that through proper management of 
nutrient feed rates of phosphoric acid and ammonia, in accordance with established 
BOD:nitrogen:phosphorus treatment ratios, the TP in the effluent will be reduced to well below a 
1.0 mg/L concentration26.  Therefore, there would be no capital and O&M costs to meet a 1.0 

                                                 
26 As of June 2006 the pulp and paper mill on which our example is based indicated to the Agency that they would 



 

Phosphorus  Rule:  Report  to the Legis lature Minnesota Pol lution Control  Agency 
February 2007 

112 

mg/L TP in the effluent. 
 
Petroleum Refining.  The petroleum refining example is based on a theoretical 18 percent 
expansion of a petroleum refinery.  The refinery processes crude oil at a rate of about 280,000 
barrels per day into petroleum products such as gasoline, diesel, propane, butane, heating fuels, 
asphalt, sulfur, petroleum coke, and jet fuel.  It is assumed that the refinery currently discharges 
7,600 lbs. of TP per year at a total annual flow of 1,300 million gallons (~ 3.56 mgd), and an 
average TP concentration in the discharge of 0.7 mg/L.  Based on a possible 18 percent 
expansion of the plant production rate by 50,000 barrels per day, a proportional increase of 18 
percent flow and TP mass load generated was used to estimate costs, although flow would not 
necessarily be expected to increase by 18 percent due to potential internal recycling.  TP 
concentration  (untreated) remains the same or less.  Wastewater treatment at the refinery 
consists of oil/water separation, dissolved air flotation, activated sludge process, powdered 
activated carbon system, final clarification, and polishing ponds, in addition to in-plant process 
water recycling and reuse systems.   
 
Phosphorus may be added to refinery cooling water systems for scaling control, and pose a 
limited TP contribution source in the wastewater from cooling tower blowdown.  However, 
phosphorus concentrations in refinery process wastewaters are generally low.  The refinery has 
maintained TP levels in the treated effluent through proper management of phosphorus additions 
and maintaining overall wastewater treatment efficiency.   Powdered activated carbon addition 
may also serve to lower TP by removal of particulate attached phosphorus.  Expansion of 
refinery production would not cause an increase in the effluent TP concentration beyond current 
levels.  Accordingly there would be no costs expected for TP removal as a result of a refinery 
expansion.  Also, current Agency policy is to not impose a TP limit on facilities that discharge at 
a concentration less than 1 mg/L, unless the discharge impacts or is expected to impact a 
downstream lake. 
 
In summary the Agency has estimated potential costs to seven categories of industries that 
potentially may get TP limits due to the proposed extension of the TP limit to new and 
expanding facilities that discharge more than 1,800 pounds TP per year.  Projected cost for two 
of the seven categories is zero.  While it is very difficult to predict the number of industries 
likely to be impacted over the next five years, the Agency has estimated costs for eight examples 
(one new and one expanded ethanol plant plus the other six, Table II-32).  Costs will be incurred 
over time.  The total estimated capital costs are $4.27 million and the annual operational and 
                                                                                                                                                             
be making changes to substantially reduce the TP concentration in their effluent to below 1 mg/L, possibly 
significantly below 1 mg/L. 



 

Phosphorus  Rule:  Report  to the Legis lature Minnesota Pol lution Control  Agency 
February 2007 

113 

maintenance (O&M) costs are $0.68 million (Table II-32).  The estimated total (annual) cost for 
five years (annualized capital cost times 5 plus 5 years of O&M) is about $5.6 million, and the 
total costs (total capital cost plus 5 years of O&M) is about $7.8 million. 
 
Current Agency policy is to not impose a TP limit on facilities that discharge at a concentration 
less than 1 mg/L, unless the discharge impacts or is expected to impact a downstream lake or 
reservoir. 

 

F. TRUE COSTS DUE TO PROPOSED EXTENSION WILL BE FAR LESS 
THAN FULL ESTIMATES [XI. TP limit, economics] 
 
As noted in the introduction to this Section, there are several reasons why much of the costs for 
removing TP from municipal and industrial dischargers, as discussed in the previous two 
sections, cannot be attributed just to the proposed extension of the TP effluent limit in this 
rulemaking.  The Agency believes it is better to start with full cost estimates, which can be 
determined with some degree of accuracy, and then discuss the reasons why a significant portion 
of these costs should not be attributed to the proposal.  Determining exactly what fraction of the 
total future costs should be attributed to the proposed extension of the TP limit is very difficult.  
The reasons full costs should not be attributed to the proposal have been mentioned throughout 